
SNOIHS   UC TAES 2+ SNOIHS   UC KCAB 2+1  xH+21  xF+21  xE+1  xC+2  xB+1  xA:TRAP

 SNOIHS   UC TAES 5+ SNOIHS   UC KCAB 5

ITEM  NO.:BAS2612DBBG 

CARTON NO.

CARTON NO.

 1  xM+6  xI+1  xH+2  xG+61  xF+61  xE+2  xD+2  xC+1  xB+1  xA:TRAP

1  xM+9  xI+1  xH+2  xG+41  xF+41  xE+2  xD+2  xC+1  xB+1  xA:TRAP

SNOIHS   UC TAES 3+SNOIHS   UC KCAB 3 + 1  x H+31  xF+31  xE+1  xC+2   x B+1  x A:TRAP

ACCESSORIES

ACCESSORIES 

5  xK+5  xJ:TRAP

!SEMARF NEEWTEB RO   XOB EGAROTS DNA ELBAT EHT HTAENREDNU DECAL;P SNOIHSUC DNIF YAM UOY :ETON

*CUSHIONS DETAIL AS FOLLOW:

TABLE

SOFA SET PACKING LIST
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1

2

3

4

1

2

3

CTN 1/1

DESCRIPTIONCODE

4

CTN 1/1

DESCRIPTION

J J J J J

K K K K K

THREE SEATER SOFA (K/D)

(K/D)

STORAGE (K/D)

LOVESEAT (K/D)

 BATCH NO.:BSKX-CP

THANK YOU FOR PURCHASING .



         GBB   D2162SAB:O.N  METI   

TE : Do not   

Step 3

Step 1

ASSEMBLY INSTRUCTION

52

A B

C E

   1.THREE SEATER SOFA

1PC

1PC
(M6x30 mm)

13PCS

F H 1PC13PCS

NO  tighten bolts until all parts are connected. 

A

B

C

E F

Step 2

Step 4 

Completed unit

SOFA BACKREST SOFA ARMREST 

SOFA SEAT  BOLT 

WASHER ALLEN WRENCH

PART LIST

2PCS

CP-XKSB:O.N HCTAB 



TE : Do not

ASSEMBLY INSTRUCTION

53

A B

C E

   2.LOVESEAT

 ARMREST1PC

1PC BOLT   
(M6x30 mm)

12PCS

F H 1PC12PCS

NO  tighten bolts until all parts are connected. 

A

B

C

E F

Step 1 Step 2

Step 3
Step 4

Completed unit

 BACKREST 
LOVESEAT 

TAE
LOVESEAT 

LOVESEAT 

WASHER ALLEN WRENCH

PART LIST

2PCS

           GBB   D2162SAB:O.N  METI  CP-XKSB:O.N HCTAB 
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ASSEMBLY INSTRUCTION

ALLEN WRENCH
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A B

C D

       3.TABLE

1PC 1PC

(￠3x16 mm)

E F

1PC

14PCS

NO  tighten bolts until all 

Step 1

Completed unit

FA

B

C

D

14PCS

G H

G

Step 3

Step 4

I

I

(M6x30 mm)

9PCS

Step2 E
F

M 1PC

PART LIST

TABLE TOP ESAB EL;BAT

LONG SIDE SHORT SIDE

WASHER

GAS SUPPORT STRUTS

 WERCS GNIPPAT-FLES

BOLT

2PCS2PCS

2PCS

WRENCH

          GBB   D2162SAB:O.N  METI  CP-XKSB:O.N HCTAB 



TE : Do not

ASSEMBLY INSTRUCTION

ALLEN WRENCH

55

      4.STORAGE

NO  tighten bolts until all parts are connected. 

A B

C D

1PC 1PC

(M6x30 mm)E F

1PC

16PCS16PCS

G H

I (￠3*16 mm) 6PCS 1PCM

PART LIST

STORAGE TOP STORAGE BASE

LONG SIDE SHORT SIDE

SELF-TAPPING SCREW

WASHER

GAS SUPPORT STRUTS

BOLT

2PCS

2PCS

2PCS

WRENCH

 

Completed unit

C

B

D

A

E
F

G

I
Step1

Step2

Step3 Step4

         GBB   D2162SAB:O.N  METI  CP-XKSB:O.N HCTAB 


